For Serial Nos.
320,000 & Higher

Alke

MFG. CO. INC.

CONGRATULATIONS on the purchase of your new Exmark mower.

This product has been carefully designed and manufactured to give
you a maximum amount of dependability and years of trouble-free
operation.

If additional information is needed, or should you require trained
mechanic service, contact your authorized Exmark equipment
dealer or distributor.

If you need to order replacement parts from your dealer, always
give the model number and serial number of your mower as well
as the part number, description and quantity of the part needed.

The Serial No. plate of the tractor is located on top of the engine
frame on the left hand side of the machine just inside the left wheel.
The Serial No. plate for the mower deck is located on the rear right
hand belt cover support under the front frame.

For ease of ordering and reference, we suggest that you record
the information requested in the following identification table.

PARTS MANUAL

Tractor Model No.

Tractor Serial No.

Deck Model No.

Deck Serial No.

Engine Model No.

Engine Serial No.

Date Purchased

Paste Labels From
Literature Packet Here




EXMARK PARTS PLUS"” PROGRAM
EFFECTIVE DATE: September 1, 1995
Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or the
part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at the
time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as requested
by dealer, same day, overnight UPS Distributor bills dealer
for part and freight charges where applicable.

P
3. If distributor does not have the part(s) in stock to satisfy E x M A R K P A R T s P I- u s

Exmark Parts Plus® order, he contacts Exmark by 3:00
p.m., central time, with an Exmark Parts Plus® order of six
(6) line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships
part(s) direct to dealer or customer, as requested by distributor, same day, overnight UPS Exmark bills the distributor
for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance
to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.
B. If the part does not arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus” order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order to
Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus" orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.




AAWARNING

READ OPERATOR’'S MANUAL BEFORE

OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
DECAIS....cceee e 12
Electrical Diagram.........ccoooeuiiiiiiiiiieee e 14
Electrical Group ......ooovvviiiei e 13
Electrical Logic SchematiC ............oooevviiiiiiiiiiiieiiieeeeeenn, 15
Engine Deck Group.......ccooevveiiieviiiiieeeiie e ee e 6-8
ECS Upper Handles & Controls ............ccoeeeviiieennnn. 10-11
52" Mower DecCK........c.cuiviiiiiiiiiiis e 2-3
HydrauliCS GrOUP .....coovuiiiiiiiieieee e 9
60" MoOWer DeCK ........coevuiiiiiiiiieeiie e 4-5



52" MOWER DECK FMD524

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |103-1895  Support,deck 103-2324-01w/bhsgs&decalsl 47 |3234-11 Screw, whizlock 3/8-16 x 1 ....... 2
2 |[323-6 Capscrew, 3/8-16 x 1 ............... 2 48 |[3296-39 Nut, nylock 3/8-16
3 [98-5975 Washer, disc spring 3/8 ........... 19 49 |3256-4 Washer, 3/8........cccuuee...
4 |3290-357 Nut, whizlock 3/8-16................. 25 50 (1-513034 Bearing, pivot.........ccccceeeeeennnee
5 [1-806009  Hairpin, .177....cccccvveeeeiiininnnen. 4 51 [1-602604 Idler arm assy w/bearings......... 1
6 |[1-323539 SPACET .cciiiiiiiieeee e 2 1-602591-03 Arm, deck idler .........cccccevunrneene. 1
7 |1-634619 Housing w/Brg,Spcr &Ring....... 3 52 |1-603384  Bushing, idler pivot................... 2
8 [1-413425  SPACEl....cccciiiiiiiiiiieeeeee e 2 53 [1-602865 Idler arm, w/ brngs deck drive .. 1
9 [1-513336  Bushing, deck support.............. 2 1-602867-03 Arm, deck drive idler 1
10 |32120-33 Ring, retaining (external).......... 2 54 |302-40 Zerk, 1/4-28 (90°) ..oceeeiiiiiiiienn. 2
11 |1-373034  Washer, pivot......cccccvveeeeeiinnnns 6 55 |323-11 Capscrew, 3/8-16 x 2-1/4.......... 2
12 |1-543509 Bearing cone, tapered roller..... 4 56 |1-413525  Link, rear deck support............. 2
1-543508  Bearing cup, tapered roller....... 4 57 11-613204 Balljoint........ccccvvvieeiieeieeiiine, 2
13 [103-1891-01 Fork, caster......cccceeevvuveevvnreennnn. 2 58 |1-603299 Roller, anti scalp .......cccccceeeuueee 6
14 |325-20 Capscrew, 1/2-13 X6 ............... 2 59 |98-5961 Capscrew, 3/8-16 x4 Gr8......... 6
15 [103-2355 Spacer, front caster.................. 2 60 [1-603602 Bushing, roller............ccccccooonee 6
16 |103-1687 Tire & Wheel Asm.................... 2 61 |[1-603620-01 Bracket, spring anchor ............. 1
1-513032 Tire, 11 x4-54ply..cccuvveeeeenennn. 2 62 |[1-800805  Capscrew, 3/8-16 x 3 %2 Gr8..... 2
103-2274  Wheel......coovveiiiiiiiiiiiiee e 2 63 |[1-603414  Spring, extension...................... 1
1-633584  Bearing CUP ..ccoceeevviiuiiieeeeaaaannne 4 64 |1-602913-01 Baffle ......cccceeieiiiiiiiiiiiiiis 1
17 [103-2332  Cover,w/ decal...............cec...... 1 65 A |[103-2328  Housing, cutter complete (center) .. 1
18 [103-2318-01 Cover, decK.........cceeeeeeeeeeeeeennnn. 2 103-1140  Housing, cutter complete (outer).... 2
19 [103-2329  Belt, blade drive ............cc........ 1 66 |3256-24 Washer, 3/8 SAE Flat............... 5
20 |323-23 Capscrew, 3/8-16 x4 % ........... 1 67 [1-603001 Rod, deck support ...........cc....... 2
21 |3219-6 Nut, 5/8-18 UNF ........cccvveernnnne 3 68 |1-806332  Roll pin, 1/4 x 1-1/2........ 2
22 |1-513208  Spring, disK ....cccceeeiiireiiiiienes 3 69 |1-613098 Idler.....ccccccccvvreeniireannnne. 1
23 |1-633701  Sheave, blade drive ................. 3 70 |1-603805 Idler........... 1
24 |1-513016 Bearing .....cccccceeeeeeeiiiiiiiieaaaenns 6 71 (1-513791  Bushing 1
25 |1-323532  Housing, bearing..........c...c.o.... 3 72 |1-633988  Spacer 1
26 |1-323528  Spacer, bearing.........cccccceeeeennn. 3 73 [1-603050  SPACET ...eeiiiieeiiiiiiiiiieaee e 4
27 |1-633573  Guard, dust 3 74 |(323-9 Capscrew, 3/8-16 x 1 3/4.......... 2
28 |32120-8 Snap ring......... 3 750 [1-414521  LINK ASSY .eeeeeiiiiiiiiiiieeee e 2
29 |10-8040 Key, square 4 76 |[1-323533  Spacer,Shv/Brg ........ccccccuvvveee... 3
30 |103-2326  Spindle, outer blade (short)...... 2 77 1103-0865  Washer,Blade bolt hvy ............. 3
31 |103-2219  Spindle, center blade (long) ..... 1 78 ]103-1331  Guard,bearing top.........cccuvveee... 3
32 |1-633482 Blade, notched air foil............... 3 79 [103-0063 Seal, caster........ccoeeeviveiiiinnnen. 4
1-613251  Blade, solid air foil .................... 3 80 |3296-51 Nut, nyloc %2-10 2
1-633485 Blade, low lift .........cevvivneiiinnnnnens 3 81 ([1-543513 Cap, grease .....cccceeeeveecueneeeeannn 2
B | 1-633484 Blade, mulching..............c.u..... 3 82 [1-323385 Knob, 3prong.......cccccceeeevunvnnnnn. 5
103-1578 Blade, bahia ........ccc.ccovuvreennnnnnn. 3 83 [1-323417 Washer, belt cover mounting.... 5
33 |3219-3 Nut, hex 3/8-24.........ccccoveennne. 2 84 |1-811010  PlUG .eeeivieiieiiiiieeiiieee e 2
34 ]1103-0862 Capscrew, 5/8-18x2% Gr8 ....... 3 85 ([1-543511 Seal, grease ................... 2
35 |323-8 Capscrew, 3/8-16 x 1% .......... 18 86 |1-633581  Spacer, bearing ............. 4
36 |103-2335 Deck, 103-2321-01 w/ rods & baffle 1 87 |[1-633508 Washer, spring disk 6
37 |103-2348-01 Chute, Discharge .........c........... 1 88 |1-633585 Bearing, CONE ......ccceevvveeiviinnnns 4
38 [322-5 Capscrew, 5/16-18 x 1 ............. 2 89 |1-800017 Bolt, Tap 5/16-18 x3 ¥4 ........... 2
39 |3296-29 Nut, nylock 5/16-18 .................. 8 90 |3296-45 Nut, nyloc ¥2-13 thin................. 2
40 |322-2 Capscrew, 5/16-18 x 5/8 .......... 5 91 ([3256-3 Washer, 5/16 flat...................... 6
41 (1-303516  Pulley, V-ldler........cc.cccoevuvnneee. 2 92 (323-12 Capscrew, 3/8-16 X2 % ........... 2
42 132128-20 Nut, whizlock 5/16-18............... 8 93 [322-3 Capscrew, 5/16-18 x 3/4........... 1
43 [1-603504  Spacer, tube......ccccceeeeiiiiinnnen. 1 94 ([103-2495  Caster Wheel Assy. ......c.c........ 2
44 |11-603581 Sheave, mower drive................ 1 95 |323-7 Capscrew, 3/8-16 x 1 ¥4 .......... 8
45 [1-603413  Spring, extension ..................... 1 96 ([103-2327 Complete Deck Assy ............... 1
46 |1-603497 Pulley, idler..........ooocovieeeenean.n. 1

Exmark red touch up spray paint - P/N 1-850337

B Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK524.

0 Link assembly must be assembled to 6.89” (or approx. 6 7/8") length between center of ball joint & center of furthest hole.
See diagram on next page.

A Outer cutter housing complete includes sheave, washer & nut. Center cutter housing complete includes sheaves, washer, spacer & nut.




52" MOWER DECK FMD524

Torque to
30-35 ftlbs
95

4 Torque to
115-120 ft-lbs



60" MOWER DECK FMD604

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 [103-1896  Support,deck 103-2249-01w/bsgs&decalsl 46 |1-603497  Pulley, idler.........ccccvvvvveeeeennnns 1
2 |[323-6 Capscrew, 3/8-16 x 1............... 2 47 (3234-11 Screw, whizlock 3/8-16 x 1........ 2
3 [98-5975 Washer, disc spring 3/8............ 19 48 |3296-39 Nut, nylock 3/8-16 ....................
4 |3290-357  Nut, whizlock 3/8-16................. 25 49 (3256-4 Washer, 3/8.......ccccceneee.
5 [1-806009  Hairpin, .177 ..c...coovviviineneeennn. 4 50 ([1-513034 Bearing, pivot.........cccceeuvvvvenenn..
6 |1-323539  SPACES .ceueiiiieieeeeiiieee e 2 51 [1-602604 Idler arm assy w/bearings
7 |1-634619 Housing w/Brg,Spcr &Ring ...... 3 1-602591-03 Arm, deck idler.........cccceeeeeinnns 1
8 [1-413425  Spacer .......ccccccciiiiiiiiiiiieeeeenn 2 52 [1-603384  Bushing, idler pivot................... 2
9 [1-513336  Bushing, deck support............. 2 53 |1-602865 Idler arm, w/ brngs deck drive.. 1
10 |32120-33 Ring, retaining (external).......... 2 1-602867-03 Arm, deck drive idler ................ 1
11 |1-373034  Washer, pivot......cccccceveeeieiinnnns 6 54 |302-40 Zerk, 1/4-28 (90°) .....ccccvvveeennnn. 2
12 |1-543509 Bearing cone, tapered roller .... 4 55 [323-11 Capscrew, 3/8-16 x 2-1/4 ......... 2
1-543508  Bearing cup, tapered roller ...... 4 56 |1-413525  Link, rear deck support............. 2
13 [103-1891-01 Fork, caster........ccoeeevvvuevivnnnnnnn 2 57 [1-613204 Balljoint.........ccooiiiiiiieiiieiies 2
14 |325-20 Capscrew, 1/2-13 X 6............... 2 58 |1-603299  Roller, anti scalp............cccuv.e... 6
15 |[103-2355 Spacer, front caster ................. 2 59 |98-5961 Capscrew, 3/8-16 x4 Gr8 ........ 6
16 |103-1687 Tire & Wheel Asm.................... 2 60 [1-603602 Bushing, roller..........ccccvveenennn. 6
1-513032 Tire, 11 x4-54ply ceevveeeeeenns 2 61 [1-603620-01 Bracket, spring anchor............. 1
103-2274  Wheel .cccovveviiiiiiiiiiiiicee s 2 62 |[1-800805 Capscrew, 3/8-16 x 3% Gr8.... 2
1-633584  Bearing CUP.......ccccuvveeeeeeeeenannns 4 63 |[1-603414  Spring, extension 1
17 [103-2275 Cover, w/decal.........cccevernnen. 1 64 |1-602913-01 Baffle.........cccvvveriivieennnen. 1
18 [103-2271-01 Cover, deck RH ..........cccccvvnnnee. 1 654 |103-2314  Housing, cutter complete (center).. 1
103-2272-01 Cover, deck LH.........ccccevvvvveens 1 103-1140  Housing, cutter complete (outer).... 2
19 [1-633173 Belt, blade drive..........cccccoeuun... 1 66 |[3256-24 Washer, 3/8 SAE Flat 5
20 |[323-23 Capscrew, 3/8-16 x4 Y........... 1 67 [1-603001 Rod, deck support............ 2
21 |3219-6 Nut, 5/8-18 UNF.........cccvvrennneee. 3 68 |1-806332  Roll pin, 1/4 x 1-1/2 ......... 2
22 |1-513208  Spring, disK.........ccoccviiiiieneennn. 3 69 [1-613098 Idler...ccccccevvviiiiiiieeeeeins 1
23 |1-633701 Sheave, blade drive................. 3 70 [1-603805 1
24 11-513016  Bearing .......cccccceiriiieeeiniiieennnns 6 71 |1-513791 1
25 |[1-323532  Housing, bearing...................... 3 72 |1-633988 1
26 |1-323528  Spacer, bearing ........ccccceeeeenn. 3 73 |1-603050 4
27 |1-633573 Guard, duSt.......cceeeeiiiieeeii, 3 74 |323-9 Capscrew, 3/8-16 x 1 3/4 ......... 2
28 |32120-8 ST E=T o3 [0 o [P 3 750 [1-414521  LINK ASSY...cccovviiiieeeeeeiiiieeeenn. 2
29 |10-8040 Key, square.........ccccoceveeeeennnnns 4 76 |[1-323533  Spacer,Shv/Brg........ccccccuveeeeee.. 3
30 |[103-2326  Spindle, outer blade (short) ..... 2 77 |1103-0865  Washer,Blade bolt hvy ............. 3
31 |[103-2219  Spindle, center blade (long)..... 1 78 ]103-1331  Guard,bearing top ........cccuvveeee.. 3
32 |1-633483  Blade, notched air foil .............. 3 79 |103-0063  Seal, caster 4
1-613250 Blade, solid air foil.................... 3 80 ([3296-51 Nut, nyloc %-10......cccccceeeerernnnns 2
1-613111  Blade, low lift.......cccvevveeeiininnns 3 81 |1-543513 Cap, grease......cccccceveeeeresnvrnnnn 2
B |103-0301 Blade, mulching...........c........... 3 82 |1-323385 Knob, 3 prong......c.ccccceveverninnenn. 5
103-1580  Blade, bahia.........ccccccveveeeennnns 3 83 [1-323417  Washer, belt cover mounting... 5
33 |3219-3 Nut, hex 3/8-24 .........ccccuveenneen. 2 84 |1-811010  PlUg..cceicereeiiiieeeiiieee e 2
34 |103-0862  Capscrew, 5/8-18x2% Gr8....... 3 85 |1-543511  Seal, grease........c.cccceuue 2
35 |323-8 Capscrew, 3/8-16 X1 % .......... 18 86 |1-633581  Spacer, bearing............... 4
36 |[103-2278  Deck, 103-2267-01 w/ rods & baffle 1 87 |1-633508 Washer, spring disk 6
37 |103-2349-01 Chute, Discharge.........c........... 1 88 [1-633585 Bearing, cone.........cccccceeeeeenn. 4
38 |322-5 Capscrew, 5/16-18 x 1............. 2 89 |1-800017 Bolt, Tap 5/16-18 x 3 ¥4 ... 2
39 |3296-29 Nut, nylock 5/16-18.................. 8 90 |3296-45 Nut, nyloc ¥2-13 thin ......... 2
40 |[322-2 Capscrew, 5/16-18 x5/8........... 5 91 |3256-3 Washer, 5/16 flat...................... 6
41 |[1-303516 Pulley, V-Idler ..........ccccccoeeinee 2 92 |323-12 Capscrew, 3/8-16 X 2% .......... 2
42 (32128-20  Nut, whizlock 5/16-18............... 8 93 |322-3 Capscrew, 5/16-18 x 3/4 .......... 1
43 (1-603504  Spacer, tube .......ccoeoiiiiiieeneennn. 1 94 (103-2495  Caster Wheel Assy. ......ccc...... 2
44 (103-2270  Sheave, mower drive................ 1 95 (323-7 Capscrew, 3/8-16 X 1 ¥4 ......... 8
45 [1-603413  Spring, extension............c........ 1 96 [103-2279  Complete Deck Assy. .............. 1

Exmark red touch up spray paint - P/N 1-850337

B Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK604.

0 Link assembly must be assembled to 6.89” (or approx. 6 7/8”) length between center of ball joint & center of furthest hole.
See diagram on next page.

A Outer cutter housing complete includes sheave, washer & nut. Center cutter housing complete includes sheaves, washer, spacer & nut.




60" MOWER DECK FMD604

Torque to
30-35 ft-Ibs
95

1 Torque to
75-80 ftdbs

3029

e
7
3 /
s 34 Torque to

115-120 ftlbs




ENGINE DECK GROUP

Ref. Qty. Ref. Qty.
No. |Part No. Description Req'd.| | No. | Part No.  Description Req'd.
1 |[103-2235-01 Engine Deck Weldment ....... 1 43 |103-0265  Spring, neutral return ............ 2
2* 1103-1963  Valve, oil drain (Koh) ............ 1 44 (1-603735 Bushing, flanged. .................. 2
3* |103-1965 Valve, oil drain (Kaw)............ 1 45 [1-303105 Yoke, adjustable.................... 2
4 [103-1966  Adapter, M20-2.5/ 3/8 NPT... 1 46 |322-3 Screw, 5/16-18 x 3/4 ............. 15
5 |1-602997 Hub, 4 bolt......cccuvvriiiennne 2 47 |323-6 Screw, 3/8-16 X 1 .....ccceeueeee 2
1-633926  Stud.....cocceeiiiiiiiiiieeiee 8 48 |3290-357  Nut, 3/8-16 whizlock.............. 5
6 |103-1715 Tire and wheel assy.............. 2 49 |32128-20  Nut, 5/16-18 whizlock............ 30
103-2237 Tireonly 18 x 8.50................ 2 50 |322-38 Screw, 5/16-18 x4 1/2 .......... 1
103-2238  Wheelonly.........cccvveeeeeernnne 2 51 [322-6 Screw, 5/16-18 x 1 1/4 .......... 1
7 [242-50 Nut, wheel..........ccccoovieeennn 8| |520(3212-10 Screw, 7/16-20 x 2 1/2 (Koh) 1
8 [1-807019 Key, woodruff 1" x 1/4” ......... 2 3212-12 Screw, 7/16-20 x 3 (Kaw)...... 1
9 |[1-806800 Pin, cotter 9/64 X 1 1/2......... 2 53 [1-603610  Washer, spring disc. ............. 2
10 |32136-5 Nut, 3/4-16-2B slotted hex.... 2 54 |1-633545  Spacer, clutch anchor ........... 2
11 [1-613089  Anchor, Spring .......ccccceeveeenne 2 55 [1-613235 Washer......cccccoovvveeiiiieeenn 4
12 [1-413510 Clip, loom 2.06 dia. .............. 3 56 |3296-29 Nut, nylock 5/16-18 ............... 7
13 |1-807259 Key, VA X 1/4AX1.coovrnennnnne 1 57 |322-7 Screw, 5/16-18 x 1 1/2........... 4
14 [103-2240 Belt, deck drive(527) ............. 1 58 [1-303334  Washer, 5/16 disc spring ...... 4
1-603306  Belt, deck drive(60) ............. 1 59 (1-800016  Bolt, tap 5/16-18 x 1 1/4........ 2
15 [103-0662  Clutch w/plastic tie................ 1| |600(323-12 Screw, 3/8-16 x 2 1/2 ............ 1
16 [1-633543-03 Strap, clutch ............cceeeneene 1 61 |3253-5 Washer, lock 3/8 heavy......... 1
17 |1-323195  Standoff, clutch..................... 1 62 |1-373034  Washer, pivot........c.ccveennene 1
18 [1-303287  Plastic tie, small.................... 1 63 |3231-29 Screw, 3/8-16 x 1 3/4 ............ 1
19 [1-602438-01 Hitch weldmt...........ccceceeennnees 1 64 |1-806003  Hairpin, cotter.........cccceeerrnns 2
20+ |1-653035 Sheave, 4 1/4 O.D................ 1 65 [1-808280  Clevis pin......cccceveerieeneeeneenne 2
21 |1-413010 Sheave, Pump........ccccueeeenee. 2 66 |3256-23 Washer, 5/16........cccccceveeeninns 11
22 |1-807272 Key, 5mm sq x 25mm........... 2 67 |1-403180  Screw, 5/16-18x1-3/8 special 2
230 (1-803050  Setscrew, 5/16-18 x 3/4........ 4 68 [1-603903  SPACEr.....ccccveevivrieeeiireeeenne, 1
24 11-603843  Pulley, idler...........ccveeveenneen. 1 69 |3219-2 Nut 5/16-24 regular ............... 7
25 |1-603496  Bushing, idler.........ccccccuenee.. 1 70 |3220-2 Nut, 5/16-24 jam ................... 2
26 |1-602521 Idler arm w/bushings ............ 1 71 |3256-2 Washer, 1/4......ccccovviiennnns 2
1-602458 Idler arm weldmt................... 1 72 11-601000  Hitch Kit, SUIKY.........cccveennnnne 1
27 |1-603044  Bushing, idler pivot ............... 1 73 |322-6 Screw , 5/16-18 x 1-1/4......... 2
28 |1-603402  Spring, extension.................. 1 74 |1-805005 Washer, lock 5/16 heavy....... 4
29 |1-513034 Bearing, pivot........ccccceeveennne.. 2| | 750 (1-809056  Screw,3/8 x 3/8 sckt hd shld. 2
30 |302-19 Zerk, grease 1/4-20.............. 3 76 |3256-24 Washer, 3/8 SAE flat............. 3
31 |1-633102 Bearing, flanged ................... 2 77 |3234-12 Screw, whizlock 3/8-16 x3/4.. 8
32 |1-613206 Rod, control arm................... 2 78 11-633630  Grommet.......ccceevvveriierennnnnn 2
33 |1-323245  SPriNg ..ccceeeiiiiiiiiiieae e 1 79 |103-1576  Rod, drive lever..................... 2
34 |1-603676  SWIVEl ...cooeiiiiiiiiiiii 2| |800(1-803022  Setscrew, 5/16-18 x 5/8 ........ 2
35 |1-413151  Knob, tracking.............cceuue.e. 1 81 |3272-5 Cotter pin.......ccccvveeveeeeeieennne 2
36 |103-2223-01 Support, tank/handle............. 1 82 |1-303335 Plastic tie (large) .....ccccceeennne. 1
37 |103-1561-01 Arm, control LH .................... 1 83 |103-2224  Shield, drag.........ccccvvvveeennnns 1
38 |103-1562-01 Arm,control RH(not shown).. 1 84 |3256-3 Washer, flat 5/16 std............. 3
39 |1-613271  Belt,hyd trans drive (“A” Belt). 1 85 |3220-16 Nut, jam 3/8-24 LH................ 2
40 |1-603693  Spring, extension.................. 2 86 |103-1167  Joint, .38x.38FE LH ballend. 2
41 (103-2234-01 Crank weldmt ..............eee.e.. 1 87 |103-2421  Tube, pump link spacer......... 2
42 |1-603737  Bolt, neutral return................ 2 88 [323-8 Screw, 3/8-16 x 1 1/2............. 2

Exmark black touch up spray paint - Gloss black

Exmark red touch up spray paint - P/N 1-850337
O Use Teflon Pipe Sealant or equivalent on threads.
« Install sheave with long end of hub up.




ENGINE DECK GROUP

SHOWN ON
HYDRAULIC PAGE
(FILTER HEAD)

OIL DRAIN -KOHLER
g
OIL DRAIN - KAWASAKI

3
T




ENGINE DECK_GROUP (con't.)

Ref. Qty. Ref. Qty.
No. [.Part No. Description Req'd. No. Part No. Description Req'd.
1 [1-513508 Cap, gas .....cccccccvrevieeeeeeininnnn 1 17 [1-303020  Grip, lever ......ccccccvvieieeeeenninns 1
2 |1-413179  GastanK......ccccoeeiiieeiennennn, 1 18 [3256-24 Washer, 3/8 SAE flat ............... 1
3 1-633023 Stud, fueltank ..........ccccvvvveeeenn. 2 19 |323-10 Screw, 3/8-16 X 2 ....oceevvvnnnenn, 1
4 |3256-23 Washer, flat 5/16 std ................ 4 20 |1-413347  Sleeve, bushing ..........c.ccvevee. 2
5 ]1-633349  Spring, fuel tank..........c...c........ 2 21 |3296-39 Nut, 3/8-16 nyloC..........c..ccuu.... 1
6 |[3296-47 Nut, nylock 5/16-18................... 2 22 |1-806003  Hairpin, COtter..........cceevrervenenn 1
7 |1-805005 Washer, 5/16 lock..................... 2 23 |103-1951 Linkage, park brake ................. 1
8 |322-3 Screw, 5/16-18 X 3/4................. 2 24 11-808285  Pin, clevis 3/8 x11/8 .............. 1
9 [1-513645  Bushing, fuel.......cccceevrrvvennnne. 1 25 |3272-10 Pin, cotter 1/8 X 3/4 .........c........ 1
10 |1-543277  Elbow, fuel tank ............cceeuee.... 1 26 |1-633131  Yoke, brake linkage ................. 1
11 [1-303077 Clamp, fuelline........cccccooveeunenne 4 27 |3290-357  Nut, 3/8-16 whizlock................. 4
12 |1-543649 Hose, fuel 7.0 (Kaw) ................. 1 28 |322-6 Screw, 5/16-18 x 1 1/4 ............. 1
1-303022 Hose, fuel 8.5 (Koh).................. 1 29 |1-323161  SPriNg...ccccceeieeriecreeireeireeereenens 1
13 |1-603770  Valve, fuel.....ccccceevreveeieernennen, 1 30 |32128-20 Nut, 5/16-18 whizlock .............. 2
14 |[1-603776 Hose, fuel 2.5 (Koh).................. 1 31 |323-9 Screw, 3/8-16 X1 3/4 ... 1
1-303022  Hose, fuel 8.5 (Kaw) ................. 1 32 |3218-3 Nut, jam 3/8-16 ...........ccoueeneen. 1
15 |[Kohler Part No. 2405002 fuel filter................ 1 33 |103-2205-03 Brake weldmt...........c.cccceveeneene. 1
Kawasaki Part No. 49019-7001 fuel filter ..... 1 34 |323-4 Screw, 3/8-16 X 3/4 ........covuee. 3
16 |103-2208-03 Park brake lever weldmit........... 1 35 |1-413344  Bushing, pivot ............cc..cuv.e.... 1

Exmark black touch up spray paint - Gloss black

« Use Prolock, Retaining type (P/N 1-840023) .5cc tube on studs going into tank

-8-




YDRAULICS GROUP

Ref.

Ref.

No. [Part No. Description Req'd. No. Part No. Description Req'd.
1 [2103-1947  Asm, hydraulic reservoir........... 1 19 ([1-613073  Grip, Dump Valve..................... 2
2 1103-1948  Cap, hydraulic reservoir............ 1 20 [3296-42 Nut, nylock 1/4-20 ..........c.c........ 2
3 |103-1949  Gasket, reservoir cap ............... 1 21 |1-801063  Screw, 1/4-20x2 pan hd ........ 2
4 13216 Screw, 1/4-20 X 1..cucveeerrrenene. 2 22 |3290-357  Nut, whizlock 3/8-16................. 4
5 |3256-22 Washer, ¥ SAE flat................... 2 23 |3256-3 Washer, 5/16 std...................... 8
6 [32128-33  Nut, whizlock 1/4-20 ................. 2 24 13237 Screw, 3/8-16 x 1-1/4................ 4
7 1103-1912  Adapter, straight ...........c........... 1 25 [1-603989  EIDOW, 90°......cccocvveveiiererirenn. 2

1-603921  O-RiNG eeeveveeerereeeecececeeeieree e 1 1-603923  O-RiNG.eivievereeeeerceceeteeeee e 1
8 1103-1801  Adapter, straight....................... 1 26 [1-613042  Pump, hydro......cccoeveveveeuennnnn. 2
1-603921 O-RiNG ceeveiiiiiieeee e 1 2513018 Kit, overhaul seal...................... 1
9 |103-1988  Clamp, hose (11/16)................. 4 27 |1-603990  Adapter, straight thread ........... 2
10 |103-1716  Clamp, hose (17/32).................. 1 1-603920 B0SS O-RiNg.......cccevveeeiiiiniinnen. 1
11 [103-2215  Asm, supply hose .......c............. 1 1-603992  Flare O-RiNG ....coceveveverevennne. 1
12 1103-1962  Asm, case drain hose............... 1 28 |1-523221  EIDOW, 45 ....cooeecececeeereea 2
13 |1-603991  Fitting, straight connector ......... 4 1-603920 B0SS O-RiNG......eevveveeeiiiiiiiiaen. 1
1-603919 B0SS O-RiNG ...ccvvvveeiiiiiiiieeennn. 1 1-603992  Flare O-RiNQ .....ecvveeeeeiiiiiiniennn. 1
1-603992  Flare O-RiNG......ccccovvrvevererrnnn. 1 29 |322-3 Screw, 5/16-18 X 3/4 ................ 1
14 11-603718  Motor, wheel ............c.cccevenee.. 2 30 |322-5 Screw, 5/16-18 X 1 .......co.ovve.... 1
1-000119  Kit, S€Al..cucvevrereeececerreieiereeees 1 31 |32128-20  Nut, whizlock 5/16-18............... 2
1-000138  Kit, bearing ..........coocoeeverrnnn 1 32 |103-1961  Asm, charge hose.................... 1
15 |1-603981  Hose, hydro (RH)......c.cccocen...... 2 33 [103-1804  Adapter, straight....................... 1
16 |1-613034  Hose, hydro (LH) ......c.cccocvne..... 1 340 |1-603720 Head, filter...........c.ccoeeeeurnnne.e. 1
17 [1-323241  Hose, hydro (LH) ........coeveeee... 1 35 [1-513211  Element, oil filter ................ |
18 [1-513840 Elbow, 90° ..o 2 A [1-523541 Element, ol filter(winter) 1
1-603921  O-RiNG c.cevevererereeeeeeeeceeee e, 1

Exmark black touch up spray paint - Gloss black
OUse Teflon Pipe Sealant or equivalent on filter head fittings.
A Use only for operation below 32° F(0° C)




ECS UPPER HANDLES & CONTROLS

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |322-9 Screw,5/16-18 x 1 3/4........ 2 26 [3290-357  Nut, 3/8-16 whizlock........... 4
2 |1-806003  Hairpin cotter ........ccc.cenn.eee 2 27 [98-5975 Washer, 3/8 disc spring..... 4
30 [103-1566-03 Lever weldmt opc LH......... 1 28 |323-6 Screw, 3/8-16 X 1............... 4
4¢ [1-803322  Setscrew, 5/16-24 x 5/16... 2 29 |3220-3 Nut, jam 3/8-24 .................. 4
5 ]1-303365  Bushing, nylon................... 2 30 [322-10 Screw, 5/16-18 X 2............. 2
6 |103-0769-03 Lever axle weldmt, opc...... 1 31 |[1-603716  Washer, friction disc .......... 1
7 |11-303363  Spring, opc extension........ 1 32 |[1-323244  Washer, friction.................. 2
80 [103-1567-03 Lever weldmt, opc RH........ 1 33 |[103-1538-03 WId,upper handle console. 1
9 |1-807513  Bolt, #10-24 x 1/2 carriage 2 103-1552  Console w/ decals.............. 1
10 [1-513592  Knob, red throttle............... 1 34 |[103-0773  Speed shift weldmt ............ 1
11 |1-633696  Cable, throttle ...........cceeeee 1 35¢ |103-0423  Knob .38-16 nyloc.............. 1
12 |3296-2 Nut, #10-24 nylock............. 2 36 [3296-29 Nut, 5/16-18 nyloc.............. 4
13 [103-1537-03 Handle wld, upper ecs......... 1 37 |1-323245  Spring, compression.......... 2
14 [103-0815  Grip, handle bar................. 2 38 [3256-23 Washer 5/16 SAE flat ........ 1
15 [1-413152 Bearing......ccccccvveeeeviivnnnn, 4 39 |[321-3 Screw, 1/4-20 x 5/8............ 10
16 |103-2466-03 Lever, drive LH................... 1 40 |[1-413225 Rod, speed control............. 1
17 [103-0027  Bushing, drive lever........... 2 41 |3220-2 Nut, 5/16-24 jam ................ 1
18 |321-14 Screw,1/4-20 x 2 3/4.......... 2 42 [1-303105  YOKE...ocoomiiiiiriiieiieesiieen 1
19 |32128-33  Nut, 1/4-20 whizlock .......... 12 43 |1-808280 Clevis pin 5/16 x 1.............. 1
20 |103-0464  Pin,1/8 x 1/2 spring............ 2 44 1103-2513  Asm, Drive Lever RH ........ 1
21 |3256-22 Washer 1/4 SAE flat.......... 10 103-2514  Asm, Drive Lever LH ......... 1
22 |1-303435 Washer, 1/4 disc spring..... 6 45 [103-2463  Joint,.31 ball end................ 2
23 |103-1371  Thumb latch asm RH(shown) 1 46 |103-0503 Bracket,shifter slide .......... 1
103-1372  Thumb latch asm LH ......... 1 47 |103-0489-03 Bracket,opc axle .............. 1
24 |103-0235  Screw, 1/4-20 x 1-1/8 winylon 2 48 [3219-3 Nut,reg hex 3/8-24 ............ 2
25 |103-2465-03 Lever,drive RH................... 1 49 [1-603336  Choke control push/pull ..... 1

Exmark black touch up spray paint - Gloss black
¢ Use Pro-Lock nut type, Part no. 1-840022 (.5cc tube) on setscrew threads and on shifter knob threads.
O Use Pro-Lock retaining type, Part no. 1-840023 (.5cc tube) on inside of bore of OPC hub.

-10 -




ECS UPPER HANDLES & CONTROLS

-11-

WASHER
ORIENTATION




DEC?LS

|

Hlaclg /A WARNING il ACAITION ool 1 s
T ORI Nl comeT o AN SYNTHETIC ENGINE OL.

| e

A CAUTION

5 HoT
‘

x 7
GOULDCAJEE BATIERYTO EPLCOE. DO HOT AANGE

G arcn D s o,
et cpwaiots o
"ok A i e .
 DgeTe

i m—
- Engage

sutoagiomy vokrs
v By sy A

- DoNOT cprels on spes ek tran 2.
- Mowacioz pe -NOT p rd dowt.
v

Ny

= LOOSE OR DAMAGED BLADE BOLT MAY ALLOW BLADE TO COME.
OUT FROM UNDER DECK AT HIGH SPEED.
* REPLACE BL ADE BOLT AFTER STRIKING AFOREIGN CBUECT.
= TORQUE BLADE BOLT TC 115120 FT-LBS(1 56-163N )
SEE OPERATOR'S MANUAL \@-t017

A CAUTION

e 5]

EXGEED 130F
ome

14 -
13 /L WARNING 15
DONOT OPERATE WITHOUT @ZTM [ 0@ T @
___| DISCHARGE DEFLECTOR OR 7/ 0|
o | AUARING SYSTEMINPLICE DONOT
N Aachments. Uae of Oter REMOVE GRASS CATGHER UNTIL
QTN o g Ataipmeria iy BLADES HAVE STOPPED. 19
LA Resing I Y. )

16 18 A RNNG |
( AWARNING H TR e N
Iz OPEN BELTDRVE! § s L, ?
22 23
TLRF RANGER BT RDUUFIEJ( ORIVE BELT: TR-52"- # 1-543749 i DANGER
e e R i "T i
Qty. Ref. Qty.

.Part No. Description Req'd. No. | Part No. Description Req'd.
1 |[103-1541 Decal, Console ECS.......... 1 13 |1-403143  Decal, Sulky Warning......... 1
2 |1-513747 Decal, Battery.........c......... 1 14 [1-303508 Decal, Discharge Warning. 1
3 |1-303293  Decal, 2 Minute Cool.......... 1 15 |103-1146  Decal, Ultracut 60............... 1
4 |1-523552  Decal, Hydraulic Tank ....... 1 16 [1-303517 Decal, Belt Drive ................ 1
5 |1-413214  Decal, Tracking. ................ 1 17 [103-2432  Decal, Park Brake.............. 1
6 |98-5954 Decal, Missing Cover......... 3 18 [1-323540 Decal, Roller Mounting....... 1
7 11-603845  Decal, Drive Wheel Release 1 19 |1-553049 Decal, Mower Deck............ 1
8 [103-1077 Decal, Bolt Torque............. 1 20 |103-2242  Decal, LH ECS Instruction. 1
9 |103-2417 Decal, “Swash” TTH.......... 1 21 |103-2243 Decal, RH ECS Instruction. 1
10 |103-1983  Decal, Exmark logo............ 1]| 22 |103-2239  Decal, Belt Route ............... 1
11 |1-513746  Decal, Muffler ................... 1 23 [1-403005 Danger Label...........ccccuene.. 2
12 [103-1145 Decal, Ultracut 52.............. 1 103-2551  Kit, Decal Complete

-12 -




ELECTRICAL GROUP
18

Ref. . Qty.
No. Part No. Description Req'd. No. Part No. Description Req'd.
1 |1-603105 Cover, battery debris................ 1 23 |1-303335 Plastictie ....coccceeveriiiriiecnienen, 1
2 1-803038  Wingnut, 1/4-20........cccccveeeennnn. 2 24 |3290-500 Screw, #10-24x5/8.................... 6
3 [3256-2 Washer, 1/4 Flat...........cc.......... 4 25 |1-543070  Switch, ignition w/keys.............. 1
4 |1-803037  Nut, retaining 1/4-20................. 2 1-603511  Key, ignition ........ccoceevveeeereennen. 1
5 32128-33  Nut, whizlock 1/4-20................. 9 103-2106  Key, Exmark logo...........cc.uu..... 1
6 |1-807512  Bolt, carriage 1/4-20 x 3/4 ........ 2 26 |103-0498  Nut, Ignition ........cccevveevrereeennne. 1
7 11-543390 Insulator, Battery -.................... 1 27 1103-0499  Seal, IgnitioN..........ccveeveereennenne 1
8 [1-543391 Insulator, Battery +................... 1 28 |321-3 Screw, 1/4-20 X 5/8......cccccueeue.. 3
9 [321-4 Screw, 1/4-20 X 3/4 ........c......... 2 29 |1-613198 Module, Safety Interlock ........... 1
10A |1-513053  Wire, battery to solenoid (+) ... 1 30 |103-1193  Clip, Loom half...........ccocevvne.ne. 2
11 [103-0293  Battery, 12V manifold............... 1 31 |1-804002  Nut, square #10-24................... 4
12 |1-603814-03 Strap, battery holddown........... 1 32 |1-633111  Switch, N.O/N.C.....cccvrvrnnee. 1
130 |1-523281  Wire, battery to starter.............. 1 33 [1-513152  Switch, N.C...c.oovevrvererrcrerene, 1
14 A [1-603488  Wire, solenoid to starter (+)...... 1 34 |1-803075  Screw, #10-24 X 3/4.................. 2
150 |103-1126  Harness, solenoid to starter ..... 1 35 |1-816001  Fuse, blade 20 amp.................. 2
16 |1-543393 Insulator, solenoid.................... 3 36 |3296-2 Nut, nyloc #10-24...........c.......... 2
17 A |1-613262  Harness, Wire ........c.cceeevervvennen. 1 37 |1-543286  GrOMMEL.......cceevveveeieriirerienins 1
18 1-633673  Switch, PTO .ooeovveveeeeeeeeeeenn 1 38 |103-1540 Harness, Wire........cccceeevvvveernnnn 1
19 |1-513374  Meter, engine hour ................... 1 39 |321-2 Screw, 1/4-20 X 1/2......ccceueennn. 2
20 |1-633181 Plate, tapped......c..cceevevvrennnene. 1 40 |[1-513075  Switch, 12V solenoid ................ 1
21 |1-513051  Switch, N.O. ..cccovevviieecire, 1 41 |1-543767  Wire, ground.......c.ccceeeeeveeennnnnns 1
22 |3256-14 Washer, flat #10..........cccco....... 1

O Kohler units only.
A Kawasaki units only.

Apply dielectric grease to all electrical connectors
Exmark black touch up spray paint - Gloss black

-13-




ELECTRICAL DIAGRAM

(01d)

HILND
0I0N30S
ONNOAO J1d10313 +
d31dvIS "ONT JWIN WONH OINOHS SHOLIANNDD
@ 99 'SION
—
g ee 29 A — oo
=55 = o & E
NR R = o B
| ] i
=
N e 0 gL
[ ——— 39NV SNOH
NG A0 0L JINVA0 - LMD HILIAS
AV I8/3LTHA YI¥I8/M0T134 DL NMOSB - NI HILINS
Y I8/3LIHA —
I8 0 &jm\éj&[‘
A3 S+1+8 13Vl €
NG HILINS T+ a8 [
NMDd8 Old W+ 0 40 1
13701A E— ] LIV, LIMDN13 NOILISOd
JINVAD 3NV
JONVAD
03y S TIVNIW3L
INTd 318 11 W TYNIWS3L
SV I8/3LTHA
SV I8/3LTHA
— HJLINS 1 TNINES
T AN
HJLIMS 3¥78/3LTHA - LM%% 9 WNINAL
Pivafd 3TV T8
LR B TYNIWAL
030vON IivE WNId
HLIN 03S07 ST HLIAS
~ [ R ENGTE NoOTYNIREL
= = = = o
S =] =i = O10N3TOS 33LVLS S TNTHYAL
N =< =< X = o O NN N
Ezgpe gPZzpze .
=ZSE 53 S5Z252Z5 z 2 (+) A¥ILLve 8 NN
(-) N9 9 WNIWAL
ININI ‘LI AOH ‘0L T WNINSEL
= W_ SNOTLIINNDD WNINAL
HILINS ERa HOLIAS HILIMS NOILINYI
TYALMAN Jdo
NOTSSTWSNYS A 13INT
NEITN 039YN3 Se3A31 3dD

YILAIN NI N3FHA N3O

N3HW 0380713 ST HILINS

WILTIN NI N3HW 0380713

-14-



ELECTRICAL LOGIC SCHEMATIC

UIONTT0S

AT+
ONNOdY (0Ld) d3LdvIS
= HILMD
JId134
—+ ||
gee 25 i =g
a5 a5 = X T I (0313300 10V
[0IaTs 8] RN i g e ONISSDN) S3ATH
m
ETUAREE] 7 7 7
INION i 3E . _|4
(35S 1) N0 Ime 0 LN
SMOH I SHIA
130N —— mgz,\%J
JIVI8/3LTHM
AIVI8/3LTHM —
[0S H——> >—— N0 }
NNy s e VBT
(D Ime—> >— 8 NIDYE
[39mS3% M0———> >——3078 N0 NMO8 HILINS
A3 0ld
S 13701 ——3INva0 (NI HJLIMS)
dWv 02 AN ——— T OINNISIO OLd HLIA NACHS
J3ONVD
ENJE| 034
dWv 0c NI SIVIB/ALTHA
JI¥78/3LTHA
[V [ ] 330
paLAL]
o] = | < [u
ﬁjmT_’ o o .. 3t HOLINS S IVNIWEL
o Lo | s
mg n—" A W OTYNTHEL
HILINS Y3V8/3LTHN “ =5 e
PIVdE —O\vd0 ° o o |8
JLTHA X8
JFINVAD
WNINEIL
INTd
1 [
i @ o = o I YNIHEL
=] = < a
(039VANT AVSE HLIM NAOHS o N R o P BB o= = o 8 WNIWIIL
D 2@ m= B2z : 3
556864 EE8s585851%8 = 2
EMIL S+1+8 14V1S £
T+8 NI 2
FMN00W T W+ 9 $40 1
AT INT L DIVN, LIN91D NDILISOd
HILIMS INEEIN HILIMS
IVALITAN Jd0

"039VINT SdINTT
Jd0 HLIN NMOHS

NOISSIWSNvAL

‘NOILISOd dlnan
NI d3A3T HLIN NMOHS

-15-



NOTES

-16 -



SERVICE RECORD

Date

Description of Work Done

Service Done By

-17 -




©1997,1998,1999, 2000, 2001
EXMARK MFG. CO. INC.
INDUSTRIAL PARK BOX 808
BEATRICE, NE 68310

ALL RIGHTS RESERVED

SEE EXMARK'SCOMPLETE
LINE OF PRODUCTSFOR TURF CARE

LAZER Z2®
LAZER Z® HP
LAZER Z® XP

TURF RANGER®
TURF TRACER®
TURF TRACER®HP
VIKING HYDRO

METRO®
METRO® HP
ULTRA VAC"™

SELF STEERING SULKY
GRASS CATCHER

MICRO-MULCH ™ ACCESSORY

PART NO. 103-1559
(402) 223-6300
FAX (402) 223-5489

VEFR.

MFG. CO. INC.

PRINTED IN U.S.A.




	NOTES
	SEE EXMARK’S COMPLETE
	
	
	SELF STEERING SULKY


	GRASS CATCHER


